CXKXIF=FINTOIIVHIVF

F MPC6X
MPC7X

T PAPB RS O ="' ) X

x o I 363 BERBINHAE2 TBE 9 O3 7 2048(771) 11816 @ 048(771) 1529 [
w B I iS ©018-01 NBRHBIBRBEABPHFRFR/ F203 70184 (43)4160 % @ 0184 (43) 4120
Rk B XD 08B0 -HORSHBRBOEPHRFR/ F203 00184 (43)4160 () @ 0184 (43) 4120
BFE R @B BFRETETLAOME2 9 03 B0I98(24)3618  @O198(24) 9524
W 2 KA ®94 WERXEBAFABAIO2001 m0236(54)0681 @ 0236(54)7387
BB E XA ©60 BRRBEETHBF—SH 1 01 00245530885  B0245(53) 6768
#ORE KM ®M40-N HBREMTHEBEWTFE26 17 70258(23)1320  @0258(23)1354 7
‘ 5% 2 R ©B8 KFRESHHE/#@%N49606 n026(293)4888 @026 (292) 0815 -y
RH B RAM ®30 RWRAPHFAGMHWI 8 2 8 7020 (241)3751~2 @029 (241) 3752 > yﬁ {
| hA® KM @22 HAREBHRS 6 4 50 4 m0289(76)0187 @ 0289 (76) 0069 J
BRE KA ®3792 WRAAMMARAETH 1 8 3 00272683119  @0272(68) 3862 ’ >
BE B EAN ®24 BERERkDES O3 D1 6 m0543(64)9454 @ 0543(66)3536 )""
[' W R B XA ©409-38 WHEIERMBIIEENRFRS L2325 B0562 (75) 6172 ~3 @ 0552 (75)6173
PHS - S ®0162 BERABTMHWEMS 7 0D 1 m058(393)0041 @058 (391) 3014
nMOE R @816 BRREETWEIEAFLAME64801 m092(573)7110 @092 (573)7680 -
VALSOERE 790 2 EERUUBRFHHIO23018 m089(973)2325 @089 (971)2563 PN i
I

BEHAE |

‘wrR TR & B B )
| BAER ' ﬁ
i

' \_ J

3897-03-0300-1C ?’ bs% tilxl **:_I:‘ t% tt




@ ZHXICRULT

(1) BEAFXOBER., FHEORLES - a— &S - BmAH - HBEEZL TR T,

(2) EXHRBOBRIZMITZEA,

(3) HEEHELT. COMERRZHERBNET,

(4) BEHRCHBIEHBILETOT, RRCHEXRCZT,

(5) WATESC L VSOBRTEN. JLA3581HY ETOTREES SLAOL. HEFEVET .

& NOTICE (Reques for Customers)

( 1) Inplacing an order for parts, be sure to specify the index number in this liems and the number of parts.

( 2 ) Return of ordered goods cannot be accepted.
( 3) Be sure to use the standard parts listed herein as repair parts.

Use of other maketed or similar goods often causes a deterioration of performance and an earlier damage.
(4 ) Since orders for parts rush in during the demand season, earlier order are recommended.

(5 ) Asin somo cases forms and dimensions may be different owing to remodelling of modifications, order parts upon

notting the model number.

e

=] R
CONTENTS

& ¥
SECTION NAME

A FSUAREVI IV -R - FTOIUUN-BE
* TRANSMISSION CASE & CHANGE LEVER GROUP

B FSUAZv3FT (1) BR
* TRANSMISSION GEAR (I ) GROUP

C FSURAEVI I EY () BAF
* TRANSMISSION GEAR (1) GROUP (MPC-7X)

D-1 O—%5Y—hi\— - RKEBR
* ROTARY COVER & TAIL WHEEL GROUP (MPC-6X)

D.o D=ZU—7I5— - R
- ROTARY COVER & TAIL WHEEL GROUP (MPC-7X)

I - RWEAN- - Foa iR

E- ENGINE - BELT COVER & TENSION GROUP ™"

F NV EW -3 FO-LN-RR
* HANDLE & CONTROL LEVER GROUP

G FSUAZvIay (VOB -) KR
* TRANSMISSION GROUP (CROSS CENTER)

o EBR
. WHEEL GROUP ....................................................
J 18 =R
N ACCESSORY PARTS GROUP ............................................
o IV _
ENGINE ( MPC _ 6X ) ..........................................................
0 T T e

ENGINE (MPC-7X)

..................................

----------------

...................



bSUAZw AV - - FT I
TRANSMISSION CASE & CHANGE LEVER GROUP

SUAZTv IV —2A - FT IR
A. Jl'\l:\a\KlSMISJSION CASE & CHANGE LEVER GROUP

A.

AHBEE] a—F &S % & % # HE| W =
No. CODE No. PARTS NAME Q TY| REMARKS
A-01 143 0003 003 S AIWTaTwy TRANSMISSION ASS'Y 1
A-1 [143 0151 002 | Ivvarry—2x L CASE L 1 | MPC-6X
A-1 143 0151 003 Iwvyarshr—XAX L CASE L 1 MPC-7X
A-2 |143 0152 003 | Iwy¥avs y—Z R CASE R 1
A-3 | 9BT 0800 803 | &k M8 x 8§ ¢ BOLT M8x8¢ | 1
A- 4 | MO7 0118 000 | NAzawikyFy PACKING |
A-5 | M60 0116 000 | Fxrrat> PLUG, oil 1
A-6 | 138 0313 000 | ¥7&—nmw hAss— COVER, shifter rod 1
A-7 | 143 0357 000 | ¥7&x—mw huA HOLDER, shifter rod 1
A-8 |9SB 0800 000 | 2 Famy 8 BALL, steel 8 1

™ A-9 | 143 0375 000 | ¥7&Z—uaw AR SPRING 1
A-10 | M67 0317 000 | 7% %> C PACKING C 1
A-11 | M67 0318 000 | AL b BOLT 1
A-12 | 9BT 0801 803 | AL b M8x18¢ | BOLT M8x18¢ | 4
A-13 | 90W 0816 200 | >—A vy M8 WASHER, seal M8 4
A-14 |143 0351 001 | ¥7&—umw b L ROD, shifter L 1
A15 [143 0352 000 | Y7 &—7A4—2 L FORK, shifter L ]

A-16 |9SP 0402 205 | RFV ¥ PIN, spring 1
A-17 | MO7 0313 000 | ¥7&—mw havikvEy PACKING, shifter rod 2 | MPC-6X
A-17 | MO7 0313 001 | 7 &—uaw hawvF PACKING, shifter rod 2 | MPC-7X
A-18 | 143 0353 000 | ¥7&—wmw H ROD, shifterrod  H 1
A-19 | 143 0354 000 | ¥74—7%—2 H FORK, shifter ~ H 1
A20 |9ST 0302 003 | 7V ¥ $3x20¢ | PIN,split $3%20¢ | 1
A-21 |9SB 0800 000 | 2w ¥av 68 BALL, steel 68 1
) A22 | 143 0375 000 | ¥7&—nmw hA stk SPRING 1
A-23 | 9SW 1000 003 | /32# 4 % M10 WASHER, spring  M10 2
A-24 | ONT 1000 013 | Fv h MI0 P125 | NUT MI0 P125 | 2
A-25 | 143 0355 001 |@—A&Y—2T7h—uv b ROD, rotary shifter 1
A26 | 143 0356 000 | @—&XV—vT7X—T4—2 FORK, rotary shifter 1
A27 | 143 0375 000 | 7 &—wmw hAIosi SPRING 1
A28 |9SB 0800 000 | a3 aw 68 BALL, steel 8 1
A29 | 9ST 0302 003 | WV ¥y $3x20¢ | PIN,split $3x202 | 1
A-30 | MO7 0313 000 | ¥7&—uay hauvFy PACKING, shifter rod 2 | MPC-6X
A-30 | MO7 0313 001 | ¥7&—nw hI vk PACKING, shifter rod 2 | MPC7X
A-31 | 9SW 1000 003 | /x3¥H % M10 WASHER, spring M10 2
A-32 | 9NT 1000 013 | #v b MI0 P125 | NUT MI0 P125 | 2
A-33 | 143 0295 000 | F = %Y ssik SPRING, chain 1
A-34 143 0296 000 | F >3 osx B SPRING, chain B 1
A-35 | 143 0366 000 | 7>k A x> A GUIDE, plate A 1
A-36 143 0367 000 | 7> F AN A B wist— STOPPER, guide plate 1




=2 - FxoILN—MEF
JC’JA-\SE & CﬁANGE LEVER GROUP

A bSUAZwIVT—A - FTILN-BR
. TRANSMISSION CASE & CHANGE LEVER GROUP

RiES| a—F &S i i kA # M2 " &
No. CODE No. PARTS NAME Q TY| REMARKS
A-37 | 143 0368 000 | A bwos— B STOPPER B 1
A-38 | 9NT 0600 003 |+ b M6 NUT M6 2
A-39 | 143 0369 000 | Fxo7rFAI8Y GUIDE, change plate 1
A-40 [ 143 0370 001 | A b wirt—twsRYI% SPRING, stopper 2
A-41 | 9BT 0802 003 | Kb M8 =20 ¢ BOLT M8 x20¢ 4
A-42 | 9SW 0800 003 | /A2 PH % M8 WASHER, spring M8 4
A-43 | 9BT 0801 603 | &b M8 x 16 ¢ BOLT M8 x 16 ¢ 4
A-44 | 9SW 0800 003 | /sAUH % M8 WASHER, spring M8 4
A-45 | 8MA 0189 000 | Fx¥v—2 MARK, change 1
A-46 | 143 0377 002 | @—&RY—F T VLIv— LEVER, rotary change 1

@ | A47 |143 0361 000 | Fxoris—FHT HOLDER, change lever 1
A-48 | 9CD 0602 003 | +FRAFAMHFT M6x20¢ | SCREW M6 x 20 ¢ 2

A-49 | 143 0373 000 | F=PLis—=FVY (iR) GRIP, change lever (red) 1

A-50 | 143 0360 002 | F=PVLis— LEVER, change 1

A-51 | 143 0361 000 | F>Puvi—FHx HOLDER, change lever 1

A-52 | 9CD 0602 003 | +=ZAfMtAMPMFT M6x20 ¢ SCREW M6 x 20 ¢ 2

A-53 | 143 0372 000 | Fx=>vrx—=F1) (B) GRIP, change lever (black) 1

A-54 | 9BT 0601 203 | A b M6x12 ¢ BOLT M6 x 12 ¢ 1

A-55 | 9BT 0600 803 | b MEx8 ¢ BOLT M6x8 ¢ 1

A-56 | 90W 0613 160 | >—nD v ¥y ¢6 WASHER, seal 66 2

A-57 | 141 0236 000 | F7wv w2 Lsi— LEVER 1

A-58 | 9SW 0800 003 | ¥4 % M8 WASHER, plain M8 1

'A-59 [ 9SW 0800 003 | 73Rx¥H % M8 WASHER, spring M8 1

: A-60 | 9NT 0800 003 | +» b M8 NUT M8 |
™ A-61 | 141 0233 000 |F7av¥+7 b SHAFT 1
A-62 |141 0234 000 | F7avrzir—7 FORK |

A-63 [90R 1011 005 | OV >7 JASO1011 O RING JASO1011 1

A-64 |9BH 0601 473 | 7THNMDb M16x14¢ | 7T BOLT M16x14¢ | 30

A-65 |9NF 0600 003 | 75> YFw b M16 NUT M16 30

A-66 | 9BT 0801 603 | HKw b M8x16¢ BOLT M8 x 16 ¢ 6

A-67 | 9SW 0800 003 | s8R A% M8 WASHER, spring M8 6

A-68 | ONT 0800 003 |+ b M8 NUT M8 6




B FSOZAZTv 3 F7 (1) B8R
- TRANSMISSION GEAR (1) GROUP
BHES| a—F #S # fm # i E H &
No. CODE No. PARTS NAME Q TY| REMARKS
B-1 |143 0297 000 | 22 SHAFT, main 1 | MPC-6X
B-1 | 143 0250 001 | =22 SHAFT, main 1 | MPC-7X
B- 2 |90S 2047 0702 | A4 vi— SC-20477 SEAL, oil SC-20477 1
B-3 |9RR 4700 005 | AFwFY o R-47 RING, snap R-47 1
B-4 |9BB 6204 000 | R—_F N7 #6204 BEARING, ball #6204 1
B-5 (143 0252 002 | 9—&U—FFF GEAR, rotary change 1
B-5 | 143 0252 00‘3 | B=R)—FIFY GEAR, rotary change 1 | ERIFE4R L 0
B-6 | 143 0251 OOF | #=> o H GEAR,change  H 1 &3l
B-7 |141 0212 001 | F=>oFP L GEAR,change L 1
B-8 |9BB 6203 000 | R—rY 7 #6203 BEARING, ball #6203 1
B- 9 | 9RR 4000 005 | RFwFY R-40 RING, snap R-40 1
B-10 |9SC 4000 700 | ¥—nF+ v/ CAP, seal 1
B-11 |9SC 3500 700 | >—nFvr v CAP, seal 1
B-12 | 9RR 3500 005 | RFwFY o R-35 RING, snap R-35 2
B-13 | 9BB 6003 000 | K—A~x7YZ #6003 BEARING, ball #6003 2
B-14 | 143 0256 001 | 2¥ 7 a—42)—F¥ GEAR, second 1
B-14 | 143 0256 002 | 2> 7u—&Y) —F+ GEAR, second 1 | FRF4R LY
B-15 | 9NB 2024 172 | =— RAR7 Y > KT-202417 | BEARING, needle KT-202417| 2
B-16 | 143 0263 000 | 27 o — COLLAR, second 1
B-17 | MI13 0216 000 | ¥4 K2 wFIIPH A WASHER 1
B-18 | 143 0255 000 | 2v 7 ¥¥ C GEAR,second C 1
B-19 | 143 0254 000 | 2 2% GEAR, second 1
B-20 | 141 0223 001 | 2 25— A COLLAR A 1
B-21 | 143 0253 001 | 2> 7 SHAFT, second 1
B-22 | 90S 1735 0702 | A4 w—iv SC-17357 SEAL, oil SC-17357 1
B-23 | 143 0257 000 | w2 o SHAFT, back 1
B-24 | 143 0258 000 | xw ¥ GEAR, back 1
B-25 |MI3 0227 001 | /3w 2343 WASHER 1
B-26 | M52 0247 000 | Foowy 12 VI WASHER 12 (out) 2
B-27 | M52 0248 000 | Foowy+ 12 ©F WASHER 12 (n) 1
B-28 |ONB 1822 162 | =— Fu_T U 7 BEARING, needle 2
B-29 | 9SW 1200 003 | /xA¥FHH M12 WASHER, spring M]12 2
B-30 | ONT 1200 013 | +w b M12 P15 NUT M12 P15 1
B-31 | 141 0226 000 | 37 %% GEAR, third 1
B-32 | 122 0220 000 | 37 SHAFT, third 1
B-33 | 122 0222 000 | A5 — B COLLAR B 1
B-34 | M07 0217 001 | &% A WASHER A 2
B-35 | MO07 0234 002 | FVFT¥ 7 by F PACKING 2
B-36 | M07 0313 001 | ¥7&—mv hawwFy PACKING 2
B-37 |9NB 2226 132 | =— KA~_7V > KT-222613 | BEARING, needle KT-222613| 2




B.

FSOAZVvIIUFER

TRANSMISSION G

E

A

(I
R (

) B8
1)

%
GROUP

B FSOZAZwarF (1) BBE

. TRANSMISSION GEAR (1) GROUP

RH&ES| a—Fk &5 % u‘% % i MR W =
No. CODE No. PARTS NAME Q TY| REMARKS
B-38 | ONT 1000 013 | +w b M10 P125 | NUT MI10 P125| 2
B-39 | 9SW 1000 003 | /s3HH % M10 WASHER, spring M10 2
B-40 | 143 0287 000 | >y 72 L AXLE L 1
B-41 | 143 0286 000 | v 7 R AXLE R 1
B-42 | 9RS 4500 000 | RFwFY 7 S-45 RING, snap S-45 1
B-43 | 90S 3562 1209| A4 v>—n TCFY356212 | SEA, oil TCFY356212 2
B-44 [ 9RR 6200 005 | AFvF U R-62 RING, snap R-62 2
B-45 | 9BB 6007 000 | R—nAP Y& #6007 BEARING, ball #6007 2
B-46 | 141 0229 000 | >+ 2o ¥Fv GEAR, axle 1
B-47 | M40 2118 001 | E=F¥F¥ GEAR, pinion 4
B-48 | M40 2119 000 | &5 — COLLAR 4
B-49 [ 141 0231 000 | F7avRY—F SLEEVE 1
B-50 | 141 0232 000 | 73w,k SPRING 1
B-51 | 9SB 7500 000 | a v ¥ 675 BALL, steel 675 3
B-52 | 141 0235 000 | ¥=F>F¥ oy HOLDER, pinion gear 1
B-53 | 9SW 0800 003 | /x3H#FH % M8 WASHER, spring M8 6
B-54 | ONT 0800 003 | +w k M8 NUT M8 6
B-55 | 143 1051 000 | v —FHRARAHF— COLLAR 1
B-56 | M66 1013 000 | Fv—F 754w b BRACKET, brake 1
B-57 | 143 1052 000 | v —FHFNH— HOLDER, brake 1
B-58 | M66 1015 000 | Fv—F 7 Xy x> PACKING 1
B-59 | 143 1053 000 | 7v—F FF AL DRUM, brake 1
B-60 | MO07 0813 000 | /—V —A¥HH3 WASHER 1
B-61 | 9BK 0601 653 | /sFx¥YFRL b M6x16¢ BOLT, w/washer M6 x 16 ¢ 1
B-62 | M66 1016 000 | Fv—FT7 X COVER, brake 1
B-63 | 9SW 0600 003 | /53 HH F M6 WASHER, spring M6 3
B-64 | 9CR 0602 503 | ®F~a%x¥ M6 x 25 ¢ SCREW M6x25¢ | 2
B-65 | 9BT 0603 093 | mvAsr7+vyEHEnbd M6x30¢| BOLT M6x30¢ 1
B-66 | 9BT 0603 503 | A b M6x35¢ BOLT M6 % 35 ¢ 1
B-67 | 9NT 0600 003 | +v b M6 NUT M6 1
B-68 | 143 0857 000 | w7 Y RXFV b NUT 1




Sy 2= vy avEp (1) BE FSYZI v 3L EE (1) BHE
C . JI?R7A{\J§MIS{ I NJG:EXR( ( IIE)a (i:ROUP EX C . TRANSMISSION GEAR (1) GROUP 6xX
‘ MPC-7X MPC-7X
RH&ES| a—F #S & i & i A H %
No. CODE No. PARTS NAME Q TY| REMARKS
C-1 | 143 0270 001 | 24D > SHAFT 1
C-2 |[143 0271 000 | aAD>o2¥Y 29 GEAR 29 2
C-3 |90S 3042 0802 | A4 ni—v SC-30428 SEAL, oil SC-30428 2
C-4 | 9NB 3220 Z00 | =— FAT Y > TA-3220Z BEARING, needle TA-3220Z | 2
C-5 | 143 0273 000 | 7w+ 325 WASHER 325 2
C-6 | 143 0274 000 | 7w+ 50.5 WASHER 505 2
C-7 | 143 0272 000 | RF a4 w b 15 SPROCKET 15 1
C-8 | 143 0267 600 | AFas v b 13 SPROCKET 13 1
C-9 | 143 0268 000 | 7w+ 255 WASHER 255 2
C-10 | 143 0266 000 | ¥¥ 25 GEAR 25 2
e C-11 [ 143 0265 000 | @—&VY—2T 2 SHAFT, second 1
C-12 | M33 0219 000 | oy 24 A WASHER 2
C-13 | 9BB 6204 000 | R—N_T Y #6204 BEARING, ball #6204 2
C-14 | 143 0282 000 | AFuas”wv b OT SPROCKET 9T 1
C-15 | 9NB 1620 162 | =— K7 Y 7 KT-162016 | BEARING, needle KT-162016| 2
\ C16 | 143 0281 000 | Fx>xy 2 SHAFT 1
3 C-17 | 143 0283 000 | Vv 125 WASHER 125 2
C-18 | 143 0261 000 | A7l v bV ¥y GEAR, sprocket 1
C-19 | 143 0262 000 | v—&XV—Y 77— COLLAR 1
C-20 | 9NB 2024 172 | =— RART Y 7" KT-202417 | BEARING, needle KT-202417| 2
C-21 | M52 0247 000 | Foowyy 12 VI WASHER 12 (out) 2
C-22 | M52 0248 000 | Foowyy 12 UF WASHER 12 (in) 2
C-23 | M13 0227 001 | xwZao¥iizx WASHER 1
C-24 |[143 0260 000 | ¥—& V=22 SHAFT, rotary 1
& C-25 | 9SW 1200 003 | 7x%¥H % M12 WASHER, spring M12 2
' C-26 | ONT 1200 013 | ¥ b M12 P15 NUT M12 P15 2
C-27 | 9RC 0525 521 | u—5—F x> #3525 %52 ¢ | CHAIN, roller #525x52¢| 1
C-28 | LBF5020 RSA AV Ty a BUSH 2




S —RIN— - Bif

b

D- 1 ROTARY COVER & TAIL WHEEL GROUP

— 27

35

i

| — 32

MPC-6X

D -I —5 1) —H)\— - BERRSF
ROTARY COVER & TAIL WHEEL GROUP

MPC-6X
RH%S| 2—F &5 i (] & b HE # &
No. CODE No. PARTS NAME Q TY| REMARKS
D-1 | 144 0550 000 | g@—&RU—Hi— 6007V ROTARY COVER 600 ASSY| 1
D-2 | 143 0552 000 | ¥A FAsi— L COVER, side L 1
D-3 |[143 0553 000 | ¥4 RAss— R COVER, side R 1
D-4 | 143 0554 000 | A3 hss— COVER, side 2
D-5 |9NP 0800 040 | FAfaFw b M8 NUT, nylon M8 2
D-6 |9NW 0800 053 | F=2witw ) M8 NUT, wing M8 2
D-7 |9FW 0800 003 | ¥4 % M8 WASHER, plain M8 2
D-8 144 0552 000 | v T RUBBER 2
D-9 |[144 0553 000 | ZvdL AHx A PLATE, rubber setting A 2
D-10 | 9BT 0601 603 | &N b M6 x 16 ¢ BOLT M6 x 16 £ 6
D-11 | 9SW 0600 003 | /SR2¥FH R M6 WASHER, spring M6 6
D-12 | 9NT 0600 003 | ¥ b M6 NUT M6 6
D-13 | 9SW 0800 003 | /S32HH A M8 WASHER, spring M8 6
D-14 | 9FW 0800 003 | e >¥H % M8 WASHER , plain M8 6
D-15 | 9NT 0800 003 | > b M8 NUT M8 6
D-16 | 143 0560 001 | #vIALzy=x C PLATE, rubber setting C 1
D-17 |143 0557 001 | XvTA == RUBBER, front 1
D-18 | 143 0559 000 | ZvadAL ZHx B PLATE, rubber setting B 2
D-19 | 9SW 0600 003 | /xA P H R M6 WASHER, spring M6 4
D-20 | 9NT 0600 003 | > b M6 NUT M6 4
D-21 | 143 0561 000 | a5 A4 A+2 METALLIC, fitting 1
D-22 | 143 0562 000 | ERZRSY 7 SPRING, return 1
D-23 | 9BT 0801 603 | Kb M8 x 16 ¢ BOLT M8 x 16 ¢ 1
D-24 | 9SW 0800 003 | /sA¥4H % M8 WASHER, spring M8 1
D-25 | M23 0619 001 | > AWirLoi— B LEVER, fitting B 2
D-26 |S73 1420 000 | v A NSw—2 MAMETORA MARK 2
D-27 | 143 0660 000 | ¥V Y 7Pw SLEDGE ASS'Y, tail 1
D-28 | 143 0565 000 | A5 — STAY 1
D-29 | 9BT 0802 003 | &b M8 x20¢ BOLT M8x20¢ 1
D-30 | 9SW 0800 003 | /3sRx¥FH R M8 WASHER, spring M8 2
D-31 | ONT 0800 003 | F+w b M8 NUT M8 2
D-32 | 143 0661 000 | ¥V YorTwy TAIL WHEEL ASS'Y 1 | AFvar
D-33 | 143 0659 000 | o RxFvr>v U ¢180 WHEEL, plastic ¢ 180 1 |AFvar
D-34 [ M40 0516 000 | €V YV HE LD BOLT, tail wheel 1 | ASvar
D-35 | 9NT 1200 013 | +w¥ b M12 NUT M12 1 | AFvar




O—5Y—7)\— - E#mE8tk D- 2 E—T’iu—h}\“— - E#EYR

D-2.

ROTARY COVER & TAIL WHEEL GROUP OTARY COVER & TAIL WHEEL GROUP
MPC-7X MPC-7X
AH&EE|] a—F &= i & % 7 7 A
No. CODE No. PARTS NAME Q TY| REMARKS
29 \_g
08 D-1 |143 0550 000 | m—&Y—#ss— 6007 v | ROTARY COVER 600 ASSY| 1
D-2 |143 0552 000 | 4 Khss— L COVER, side L 1
D-3 | 143 0553 000 | %4 KAss— R COVER, side R 1
D-4 |143 0554 000 | & ahis— COVER, side 2
D-5 |9NP 0800 040 | FAmF v b M8 NUT, nylon M8 2
D- 6 | 9NW 0800 053 | FawF vk M8 NUT, wing M8 2
D-7 | 9FW 0800 003 | ¥4 % M8 WASHER, plain M8 2
D-8 |143 0555 001 | Zv oA RUBBER 2
D-9 | 143 0558 000 | ZvdLHL FHx A PLATE, rubber setting A 2
D-10 | 9BT 0601 603 | ALk M6x16¢ | BOLT M6x16¢ | 6
& D-11 | 9SW 0600 003 | /S3HH 3 M6 WASHER, spring M6 6
’ D-12 | 9NT 0600 003 | v b M6 NUT M6 6
D-13 | 9SW 0800 003 | /sAH A M8 WASHER, spring M8 6
D-14 | 9FW 0800 003 | b#4 % M8 WASHER , plain M8 6
D-15 | NT 0800 003 | v k M8 NUT M8 6
D-16 | 143 0560 001 | ZvdALxH = C PLATE, rubber setting C 1
D-17 | 143 0557 001 | ZAvdALs X RUBBER, front 1
D-18 | 143 0559 000 | ZvdL AH¥x B PLATE, rubber setting B 2
D-19 | 9SW 0600 003 | /sp¥AH % M6 WASHER, spring M6 4
D-20 |9NT 0600 003 | F k M6 NUT M6 4
D-21 | 143 0561 000 | 354 4+ METALLIC, fitting 1
D-22 | 143 0562 000 | ER¥AFY > SPRING, return 1
D-23 | 9BT 0801 603 | AW b M8x16¢ | BOLT M8x16¢ | 1
D-24 | 9SW 0800 003 | /3344 % M8 WASHER, spring M8 1
e D-25 | M23 0619 001 | > AY¥Lvs— B LEVER, fitting B 2
! D-26 [S73 1420 000 | v X Foo—2 MAMETORA MARK 2
4= D27 | 143 0655 000 | KV o oNYEAT Y Y HANDLE ASS'Y ]
D-28 | M40 6128 000 | =¥V X~ GRIP 1
D-29 | 9BT 0804 503 | A bk M8x45¢ | BOLT M8x45¢ | 1
s . D-30 | 9SW 0800 003 | /SR 3% M8 WASHER, spring M8 1
32 — \ 3;&
e /é D31 | ONT 0800 003 | Fv b M8 NUT M8 1
w0 D32 [ 143 0660 000 | ¥V SLEDGE I
D-33~40| 143 0656 000 | Z¥ 7V Y VT vy REAR WHEEL ASS'Y 1 £
D-33 | 143 0657 000 | ¥V 7 4—2 FORK, tail wheel 1
D-3¢ |143 0658 000 | KV o2 SHAFT, tail wheel 1|
D-35 | 143 0659 000 | 5 AF w2+ ¢180 | WHEEL, plastic ¢ 180 1
D-36 |9SP 0502° 505 | AFV ¥y #5x25¢ | PIN,spring ¢5x25¢ | 1
D-37 | M40 0502 000 | KAty hHEL b BOLT, drum set 1 (s
o ® D-38 | 9NL 1000 003 | mv &+ v k M10 NUT, lock MI0 1
© D-39 | 9BT 1206 503 | ALk MI2x65¢ | BOLT MI2x65¢ | 1
-13 - - 14—



HY—HN— - B HY—N)\— - EEHBEFR
D-2. ROTAFJ{Y COVER &%TE,%{E WHEEL GROUP D-2. ROTARY COVER & TAIL WHEEL GROUP
MPC-7X MPC-7X
RtEs| a—F &F i & i) HE &
No. CODE No. PARTS NAME Q TY| REMARKS
29
28\-3 D-40 | 9NT 1200 013 |+ b Mi12 NUT M12 I
D-41 | 143 0565 000 | A5 —. STAY 1
D-42 | 9BT 0802 003 | R b M8 x 20 ¢ BOLT M8 x 20 ¢ 2
D-43 | 9SW 0800 003 | /xAHA4 % M8 WASHER, spring M8 2
D-44 | ONT 0800 003 | +w b M8 NUT M8 2

32 —

- 15 — —16 —



IV - NIERN= -T2

3 2 BE{% E IS - NIWEAN— - FooaVBE
ENGINE - BELT COVER & TENSION GROUP .

ENGINE - BELT COVER & TENSION GROUP

E.

RHBE| a-—F &S i & % i E78 h =
No. CODE No. PARTS NAME Q TY| REMARKS
E-1 |144 0450 000 | =y >7Vv—A FRAME, engine 1 | MPC-6X
E-1 | 143 0450 000 | > > 7vr—L4 FRAME, engine 1 | MPC-7X
E-2 | 144 1250 000 | /3522w x4+ (8) WEIGHT, balance (black) 1 | MPC-6X
E-2 |143 1250 000 | s5>2wxA4 b (B WEIGHT, balance (black) 1 | MPC-7X
E-3 |9BT 1205 003 | A b MI12 x50 ¢ BOLT MI2Zx50¢| 2 | MPC-6X
E-3 | 9BT 1207 503 | &b MI12x75¢ BOLT MI2x75¢| 2 | MPC-7X
E- 4 |9SW 1200 003 | /sA¥H % M12 WASHER, spring M12 2
E- 5 | 9BT 0807 003 | R b M8 x70¢ BOLT M8 x 70 ¢ 3
E- 6 | 9SW 0800 003 | /s FH A4 M8 WASHER, spring M8 3
E-7 |ONT 0800 003 | v b M8 NUT M8 3
E- 8 |CEG 0021 270 | A4 #%x > GMISILN-371 | ENGINE GMISILN-371 1 | MPC-6X
E- 8 |CEG 0021 260 | A4 F¥x>¥ > GM23ILN-361 ENGINE GM231LN-361 1 | MPC-7X
E- 9 |[9BT 0804 003 | A b M§ x40 ¢ BOLT M8 x 40 ¢ 4
E-10 | 9SW 0800 003 | /s&x¥H % M8 WASHER, spring M8 4
E-11 |9FW 0800 003 | 4% M8 WASHER, plain M8 8
E-12 | 9NT 08060 003 | Fwv b M8 NUT M8 4
E-13 | M81 2314 000 | v A bovw—2 MARK 1
E-14 | M88 1321 000 | 7> hAHos— COVER, front 1
E-15 | 108 1421 000 | 7> bhe—2 MARK 1
E-16 | 128 0712 000 | V¥ A s— COVER, rear 1
E-17 |9CR 0801 213 | bRz Y M8 x12 ¢ SCREW M8x12¢ 1
E-18 |9CR 0601 213 | F5 A%y M6x12 ¢ SCREW M6x12¢ 2
E-19 | 128 0713 000 | Asx—aF A4 7L —} PLATE, cover 1
E-20 |9BT 0601 203 | &b M6x12¢ | BOLT M6x12¢ | 2
E-21 | 9SW 0600 003 | /X&x¥H % M6 WASHER, spring M6 2
E-22 | 9NT 0600 003 | +w b M6 NUT M6 2
E-23 | 9KY 0503 503 | #— 5x5x35¢ | KEY Ax5Hx35¢4| 1
E-24 | 143 0861 000 | ~< P HIx—RAF— STAY, belt cover 1 | MPC-6X
MPCEX E-24 | 143 0853 001 |~ hA/s—2F— STAY, belt cover 1 | MPC-7X
E-25 | 9BK 0801 683 | /x3¥YF RN  MEx16¢4 BOLT, w/washer M8 x 16 ¢ 2
E-26 | 143 0854 000 | = >/ PULLEY, engine 1
2 E-27 |143 0860 000 | =>o>7/—Y PULLEY, body 1 | MPC-6X
" E-27 | M40 3852 000 | R>FF—Y PULLEY, body 1 | MPC-7X
E-28 | 9BT 0801 603 | R b M8 x 16 ¢ BOLT M8 x 16 ¢ 1
E-29 | 9VA 0400 003 | V-~ b LA-40m} V BELT LA-40inch| 2
N I E-30 | 144 0850 000 | ~~JLhAss— COVER, belt 1 | MPC-6X
| E-30 | 143 0850 000 |~ b Ass— COVER, belt 1 | MPC-7X
&G\ . E-31 |M26 0833 001 | /7 KNOB 2
'I : [ E-32 | 143 0851 000 |~ b A=YV HF AT A4 STAY 1
E-33 | 9BK 0602 083 | /sax¥YFHRAL b ME6Ex20¢ BOLT, w/washer M6 x 20 ¢ 2
—-17 - — 18 ~




IYY - AW ERN= - T3 B IVYY - R (— - £33 3B
E . ENGINE - BELT COVER & TENSION GROUP E . ENGINE . BELY 2OVER & TENS O

ENGINE - BELT COVER & TENSION GROUP

RES| a—-F &5 B i # R ME o
No. CODE No. PARTS NAME Q TY| REMARKS
E-34 | 8MA 0226 000 |~V hAis—2—2 MARK, belt cover 1 | MPC-6X
E-34 | 8MA 0225 000 |-~ b A)s—v—2 MARK, belt cover 1 | MPC-7X
E-35 | 143 0852 000 | 7> ¥a>7—A ARM, tension 1 | MPC-6X
E-35 |[144 0852 000 | 7> a>7P—LA ARM, tension 1 | MPC-7X
E-36 | M36 2838 000 | 74 v2AHvF>yare ki ¢ 23| SPRING $23 1
E-37 | Mb6 0824 000 | F¥>¥3>an A-W ROLLER, tension A-W 1
E-38 | 9RS 1200 005 | RFwFY 7 S-12 RING, snap S-12 1
E-39 | 9BK 0601 483 | SRxHYFHA M MEx14¢ BOLT, w/washer M6 x 14 ¢ 1
E-40 | 143 0857 000 | =7 U K AFw b NUT 1
E-41 | 8MA 0518 000 | A R—FXvF¥Ivw—2 MARK 1

] E-42 | 143 0566 000 | >—i 2 RUBBER, seal 1

-19 — — 20 —-



N RV - O-IbN\—BR KL . e . -
F . HANDLE & CONTROL LEVER GROUP S A AN ity g1

HANDLE & CONTROL LEVER GROUP

RHi%S| a—F &5 R m % 3 HE &
No. CODE No. PARTS NAME Q TY| REMARKS
F-1 | 143 0650 000 | N> Fn HANDLE 1
F-2 |8MA 0027 000 | 74 >RE?—2 MARK, stop button 1
F- 3 | FR63048A ANV TAAL VT SWITCH, stop 1
F-4 | 124 0618 000 | N> Rr=FY GRIP, handle adjust 1
F-5 | 143 0651 000 | " RAT 54w b BRACKET, handle 1
F-6 | 143 0652 000 | "> KA MYV rs4F ¢19xt36 | PIPE handle ¢ 19xt36 1
F-7 |9BT 1212 003 | Hxwb M12x120¢ | BOLT MI2x120¢ | 1
F- 8 | 9SW 1200 003 | /sAHA 4 Mi2 WASHER, spring  M12 1
F-9 |9NT 1200 003 | +» b M12 NUT M12 1
F-10 | 9BT 0802 003 | A b M8 x 20 ¢ BOLT M8x20¢ | 4

b B-11 | 9SW 0800 003 | /3## 3 M8 WASHER, spring M8 4
F-12 | 143 0654 000 | N> Fados— COVER, handle 1
F-13 [ M81 2229 000 | N> RuAss—<—2 L MARK, handle cover L 1
F-14 | M81 2230 000 | N> KauAx—v—2 R MARK, handle cover R 1
F-15 | M86 0717 000 | 7 ¥ H¥Fav~v—7r MARK 1
F-16 | 8MA 0223 000 | 2 XA N> PLATE, main 1 | MPC-6X
F-16 | 8MA 0222 000 | >z AA N PLATE, main 1 | MPC-7X
F-17 | 9BK 0601 093 | e I 34 ¥V FHKNL IM6x10¢ | BOLT, w/washer M6x10¢ | 2
F-18 | 8MA 0009 000 | 7>¥>rdIr»¥avrv—2 | MARK 1
F-19 |[143 0663 000 | Yav¥yFavtfT4P WIRE 1
F-20 | 143 0653 001 [ N> Karas4 L PIN, handle 1
F-21 | M40 0429 000 | 2574 Ik SPRING 1
F-22 | EIl 2224 000 | 25 vFLos— &) LEVER, clutch  (black) 1
F-23 | 9CV 1500 001 | a>~yZZ~)v bk CV-150A BELT,convex  CV-150A 1

) F-24 | M81 2222 001 | 7> & a>uos— LEVER, tension 1
F-25 | 124 0831 000 |10 7V w/ () 10 GRIP (red) 1
F-26 | 8MA 0026 000 | vs—Y oHe—2 MARK 1
F-27 | 103 1012 000 | &5 ¥H % WASHER, plain 1
F-28 | 9ST 0201 503 | vV EY $2x15¢ | PIN,split 02x15¢ | 1
F-29 | 143 0858 000 | ¥>¥=2>74F WIRE, tension 1
F-30 | MI3 1754 000 | 7> >a >k y,8Yns SPRING 1
F-31 | 9NT 0600 003 | v b M6 NUT M6 1
F-32 | 9NP 0600 042 | 4w} M6 NUT, nylon M6 1
F-33 | 143 1061 000 | 7v—F DA WIRE, blake 1
F-34 | 143 1060 000 | 7Z7uay2U4¥ WIRE 1
F-35 |E12 1111 030 | 7S5 wFvis—Tv¥ LEVER, clutch 2
F-36 | 9CV 1500 001 | a>~wZz2~ L CV-150A BELT, convex CV-150A | 2
F-37 | 8MA 0250 000 | F7ayZLis—v—2 MARK 1
F-38 | 143 1350 000 | Ray FvT A4 ¥ WIRE, slottle 1
F-39 | E32 4124 000 | 2aw pvLos—  $254 LEVER, slottle ¢ 254 1

—921— - 22 -



O— WL \—B&k F NFW -3 b0O-IVUIN—BiR
NTROL LEVER GROUP . HANDLE & CONTROL LEVER GROUP

RUEE| a—F HE = & % i E8 # =
No. CODE No. PARTS NAME QTY REMARKS
F-40 | MI3 1754 000 | &> a> kvt i SPRING, tension 1
F-41 | M81 2310 001 | ¥4 vy# x> a—Fk CORD, stop 1
F-42 | M81 2311 000 | AA v F H/s— COVER, switch 1
F-43 | M81 2312 000 | A x—PYWE TS FLANGE, setting cover 1

— 23 —- — 924 —



G.

-~

FSUOZAZw a3y (o0
TRANSMISSION GROUP (CROSS CENTER)

A5 —)BF

RHi%sS| a2—-F &S =i i # i HE i
No. CODE No. PARTS NAME Q TY| REMARKS
G-1 |143 0277 000 | Zwaznoirihy HOLDER, edge 2
G- 2 | M52 0724 000 | YA BYYHHELE BOLT, fitting edge 6
G- 3 |9SW 1000 003 | xFHH A M10 WASHER, spring  M10 6
G- 4 |9NT 1000 003 | Fw b M10 NUT M10 b
G-5 |143 0284 000 |¥2Y*>—n QLF609512195 | SEAL QLF609512195 2
G- 6 |9RR 9500 005 | A+ 7Y R-95 RING, snap R-95 2
G-7 |9BB 6012 001 | R—n~_TFVYZ #6012 BEARING, ball #6012 2
G-8 |9RS 6000 005 | AFw S S-60 RING, snap S-60 2
G-9 |143 0278 000 | 7 A¥¥ 18 GEAR, cross 18 2
G-10 | 9RS 4500 005 | AFv 7Y 2> S-45 RING, snap S-45 2
G-11 | 143 0279 000 | >—nFvrw/ CAP, seal 2
G-12 | 143 0285 000 | 27 3 —) FRSY35847511 SEAL FRSY35847511 2
G-13 |[144 1055 001 | aFwinwiri> L HOLDER "L 1 | MPC-6X
G-13 (143 1055 000 | agdwinwirh L HOLDER L 1 | MPC-7X
G-14 | 144 1056 001 | aAwnoirk R HOLDER R 1 | MPC-6X
G-14 |[143 1056 000 | aAwnoirk R HOLDER R 1 | MPC-7X
G-15 | M40 0502 000 | RS Lty bAENLD BOLT, set drum 2
G-16 |[9NL 1000 003 |wwvZFw b NUT, lock 2
G-17 M52 0724 000 | WA PMUYYERILB BOLT, setting edge 10
G-18 [ 9NT 1000 003 | Fw b M10 NUT M10 10
G-19 | 9SW 1000 003 | /35 % H 3 M10 WASHER, spring  M10 10

G-20~24| 143 1001 000 |6Xw AT 73 6X EDGE 1 %1 | MPC-6X/T 58

G-20~25(143 1002 000 |7XV A>3 7X EDGE - 148 | MPC-7X/T 58
G-20 | 143 0290 000 | Z7ma xF & R L EDGE, cross L R ¥
G-21 |143 0291 OO,U[ I RAFEY A R EDGE, cross R b ¥
G-22 | 143 1058 000 | F&wW A L EDGE L 4 | MPC-6X
G-22 | 143 1058 000 | F&W A L EDGE L 5 | MPC-7X
G-23 | 143 1059 000 | FA&W A R EDGE R 4 | MPC-6X
G-23 [ 143 1059 000 |F&ZW A R EDGE R 5 | MPC-7X
G-24 |R04 0644 000 |+A&V A MN-9R EDGE MN-9R 1 | MPC-6X
G-25 |R0O4 0645 000 | F&A MN-9L EDGE MN-9L 1 | MPC-#%=

N ti
ey o2 oodf| ToA+ A LA (L) /| ”
sy o0 R ood] P (L) /




H EiRRaIR
. WHEEL GROUP

H HERRIR

WHEEL GROUP

RH&ES| a—F &S i ) & # 8 " £
No. CODE No. PARTS NAME Q TY| REMARKS
H-1 | M58 1111 000 | "4 VFa—F TUBE, wheel 2
H-2 |[M26 1111 000 | ¥ 2¥ > PIN, axle 2
H-3 |9RP 1023 003 | RE> 10 RPIN 10 2
H- 4 | M81 1124 000 | =4 )V (V7 RED . 300A-7A WHEEL 300A-7A 2
H-5 | M81 1125 000 | &4V (;w7’ﬁm§ 300A-7B WHEEL 300A-7B 2
H- 6 | M81 1103 0023| 24 ¥ 350-7 7v> R TIRE ASSY 350-7 R 1 | MPC-6X
H- 6 | M81 1105 001 | 4% 400-7 7Y R TIRE ASSY 400-7 R 1 | MPC-7X
H- 7 |M81 1104 0023| 24 ¥ 350-7 7w L TIRE ASS'Y 350-7 L 1 | MPC-6X
H-7 |M81 1106 001 | %4 400-7 7w L TIRE ASSY 400-7 L 1 | MPC-7X
H-8 | 144 1113 000 | "A VR A BOSS, wheel 2 | MPC-6X
H-8 |[M81 1118 000 | &RA VEZR BOSS, wheel 2 | MPC-7X
H-9 |[9BT 0801 603 | A b M8 x 16 BOLT M8 x 16 8
H-10 | 9BT 0802 003 | Rnu b M8 x 20 BOLT M8 x 20 8
H-11 | 9SW 0800 003 | /X% H % M8 WASHER, spring M8 16
H-12 | 9NT 0800 003 | +v b M8 NUT M8 16
H-13 | M26 1111 000 | ¥+ Y2 ¥ PIN, axle 2
H-14 |[9RP 1023 003 | RE> 10 RPIN 10 2




J.

SRR
ACCESS

ORY PARTS GROUP

J.

1JEmBAR

ACCESSORY PARTS GROUP
ABEE| a—F &5 i i % s wnE H &

No. CODE No. PARTS NAME QTY REMARKS

J- 1 [ M40 4411 000 | Ry o X A8 13x17 SPANNER,box 13 x17 1

J-2 [ M40 4412 001 | Ry 7RV 17 WRENCH, box 17 1

J-3 [9TL 1701 900 | R,% 17x19 SPANER 17x19 1

J-4 | 143 1511 000 | &R>F Y2V MANUAL BOOK, chassis 1

J-5 [ M26 1111 000 | >y Z ¥ PIN, axle 1

J-6 |9RP 1023 003 | RE> 10 R PIN 10 1

J-7 | M40 0502 000 | FZ Lty bRV B BOLT, drum set 1

J-8 |[9NL 1000 003 |wwZFv b M10 NUT, lock M10 1

-9 [111 1530 001 | 2w 27w BAG, tool 1

J-10 | FA42294 Virv by F 160 ¢ WRENCH, socket 160 ¢ 1 |2V HREE
J-11 | KNI3001AA A7V aw RI4Ix— DRAIVER, screw 1 [=2Y MRS
J-12 | KN52009AA IV IMITVALEY AL a | MANUAL BOOK, engine 1 | =Y HBHRE

_._30_




